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J3°83960¢0ol ool gsdemgos (10x 10x5.0)
Concrete Pavers Test ( 10 x 10x5.0)

3o9dmools dmbssgdgdo
Tets Data

BoBmdol Gomqgbemds 1
Quantity of samples

Lsgeno Boduydol Bemdgdo 88 100 /100 /50
Size of test samples , mm

233mgob Bywpgagdo
Test Results
Bodydol #
Sample : .
pegmels i 13.4.2024 13.4.2024
Test Day
B08w8ol bEmgsbgds , ey
Sample age , day 2 .
3o0mEEob babyMdwnogmds , {3
Duration of test , sec — -
608930l Bmdgdo , 49
Sample size , mm A/B 100 /100 100 /100
H 50 50
BoBmdols Gmbs , 39 1.250 1.300
Concrete weight , kg ) ’
8mpmeendomo Gmbs |, 30/83
Density weight , kg/m? 391 e
9603930 OBZOMHMIS , 36
Load of destruction , kN 326.85 313.75
Lodd 3039 3790835y . R, B3> 5107 49.02
Strength on compression , R , Mpa ) )
@als336s dawmgol Ladmsanm boddhzoggs R =50 da3s
Conclusion Block average strength R =50 MPa

WsdmBsGHMHo0l 8363;{36)0 96 B9a0dg3

Head of Laboratory v \’E‘/\M Renat Begishev

»d0mobe.0108, ddgoo benmgebbagool 4.6
Go./mogho: (995 32) 245 80 05; 245 8001
E-mail: info@bedeqi.qe



BEDEGI

Quality Test Laboratory
Comoression Report

CUSTOMER : "350730" DATE : 4/13/2024
CUSTOMER I ModmBodmeing RAPOR NO : #2/13.4.2024
ADRESS 1 ! m&b30 , 08700 Lgmm3znBLzjdnl 3.6 STANDARD :
ADRESS 2 : RESERVE 1
BLOCK TYPE ! 439533600 10 x 10 X 5.5 RESERVE 2
. RESERVE 3
T.NO WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 t1 2 day kN N/mm2
1 80 80 50 1250 3.91 22.2.2024 13.4.2024 28+ 326.85 51.07
2 80 80 50 1300 4.06 22.4.2024 13.4.2024 28+ 313.75 49.02
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 188
960 150.4
720 112.8
480 75.2
D1 D2
/"""52
240 74 37.6
0 0
0 60 120 180 240 300
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Controlerer g} Renat Begishev
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